



Healthy Heart

Volume-8 | Issue-89 | April 5, 2017

Price : ₹ 5/-

Honorary Editor :
Dr. Anish Chandarana



From the Desk of Hon. Editor:

Dear Friends,

There has been serious lack of precision regarding thresholds, targets and preferred agents for high BP treatment in pregnant or lactating ladies. Due to lack of scientific data, most of the guidelines are unclear and inconsistent. In this compilation, we have tried to incorporate important conclusions of guidelines and expert opinions/consensus.

- Dr. Anish Chandarana

PREGNANCY AND BLOOD PRESSURE

Physiological Changes in BP During Pregnancy:

Towards the end of the first trimester, generally BP falls by 5-10 mm of Hg due to vasodilation. During the third trimester, BP again rises to the pre-pregnancy level. The same changes are seen in ladies with pre-existing high BP. Not uncommonly, BP normalizes in many such ladies towards the end of the first trimester.

superimposed preeclampsia, fetal growth restriction, placental abruption, preterm birth and likelihood of cesarean delivery are increased. Hypertensive ladies willing to become pregnant should be counselled well about proper diet/exercise, use of BP medicines (ACE Inhibitors, ARBs and Direct Renin Inhibitors are contraindicated) and a small risk of complications.

Definitions and Terminologies:

- 1. Chronic HT in Pregnancy:** Blood pressure ≥ 140 mm Hg systolic and/or ≥ 90 mm Hg diastolic before pregnancy or seen before 20 weeks of gestation or the lady has been using antihypertensive medications before pregnancy or persistence of hypertension for > 12 weeks after delivery. Overall prevalence in India is less than 1-2%, but it is likely to increase with increasing prevalence of obesity and increasing age of pregnant ladies. Though majority do well in pregnancy; risk of
- 2. Gestational HT:** New onset of hypertension at ≥ 20 weeks of gestation in the absence of proteinuria or new signs of end-organ dysfunction. The blood pressure readings should be documented on at least two occasions and at least four hours apart. BP returns to normal by 12 weeks postpartum. "Pregnancy Induced HT" term has been abolished and should not be used any more. Few clinical characteristics if present with gestational HT, have shown an increased risk for progression to preeclampsia. They are: (a) gestational

Cardiologists

Dr. Satya Gupta (M) +91-99250 45780	Dr. Milan Chag (M) +91-98240 22107
Dr. Vineet Sankhla (M) +91-99250 15056	Dr. Urmil Shah (M) +91-98250 66939
Dr. Vipul Kapoor (M) +91-98240 99848	Dr. Hemang Baxi (M) +91-98250 30111
Dr. Tejas V. Patel (M) +91-89403 05130	Dr. Anish Chandarana (M) +91-98250 96922
Dr. Guntant Patel (M) +91-98240 61266	Dr. Ajay Naik (M) +91-98250 82666
Dr. Keyur Parikh (M) +91-98250 26999	

Congenital & Structural Heart Disease Specialist

Dr. Kashyap Sheth (M) +91-99246 12288	Dr. Milan Chag (M) +91-98240 22107
Dr. Divyesh Sadadivala (M) +91-8238339980	

Cardiothoracic & Vascular Surgeons

Dr. Manan Desai (M) +91-96385 96669
Dr. Dhiren Shah (M) +91-98255 75933
Dr. Dhaval Naik (M) +91-90991 11133

Pediatric & Structural Heart Surgeons

Dr. Shaunak Shah (M) +91-98250 44502

Cardiovascular, Thoracic & Thoracoscopic Surgeon

Dr. Pranav Modi (M) +91-99240 84700

Cardiac Anaesthetists

Dr. Chintan Sheth (M) +91-91732 04454
Dr. Niren Bhavsar (M) +91-98795 71917
Dr. Hiren Dholakia (M) +91-95863 75818

Cardiac Electrophysiologist

Dr. Ajay Naik (M) +91-98250 82666
Dr. Vineet Sankhla (M) +91-99250 15056

Neonatologist and Pediatric Intensivist

Dr. Amit Chitaliya (M) +91-90999 87400
Dr. Snehal Patel (M) +91-99981 49794

age less than 34 weeks at diagnosis (b) mean systolic blood pressure >135 mmHg on 24-hour blood pressure monitoring (c) abnormal uterine artery Doppler velocimetry and (d) elevated serum uric acid level (>5.2 mg/dL).

3. **Preeclampsia:** Elevated blood pressure and proteinuria after 20 weeks of gestation, often accompanied by maternal organ injury and/or fetal compromise from placental dysfunction. In general population, the risk is 3% to 5% while in ladies with chronic hypertension, risk is 17% to 25%. Few factors which increase the risk of preeclampsia have been defined. Some important factors are: (a) past history of preeclampsia (b) nulliparity (c) pre-gestational diabetes (d) chronic hypertension (e) obesity (f) family history of preeclampsia (g) multiple gestation (h) increased maternal age >35 -40 years (i) excessive weight gain by the mother >35 lbs.

4. **Superimposed preeclampsia:** Blood pressure increases in pregnancy with new-onset proteinuria or worsening of pre-pregnancy proteinuria. Laboratory abnormalities (thrombocytopenia, elevated liver function tests, and increasing serum creatinine) may be present. It is always quite challenging to diagnose preeclampsia in women with chronic hypertension because blood



pressures are already elevated and proteinuria may be present before pregnancy.

Preeclampsia - Implications for Future Life of the Lady:

Preeclampsia is constituted by endothelial, vascular and metabolic dysfunction. It is depicted as metabolic syndrome under stress of pregnancy or failed stress test of pregnancy. Studies and meta-analyses with follow up of up to 40 years have shown increased future risk of HT, cardiovascular disease, stroke, heart failure, myocardial infarction and need of revascularization in ladies with this placentally mediated disease during pregnancy. American Heart Association (AHA) has endorsed that past history of pre-eclampsia or gestational diabetes should be considered as a “major risk factor” for defining future cardiovascular risk. All these ladies should be regularly

followed up to detect the development of and treat for high blood pressure, dyslipidemia, diabetes, and obesity. All these ladies should be counselled to quit smoking/tobacco consumption and adopt regular exercise and heart healthy diet. Children born from pregnancies affected by preeclampsia are more likely to suffer from metabolic syndrome, hypertension and cardiovascular diseases at earlier ages.

Aspirin and Prevention of Preeclampsia:

Ladies aging from 20 to 33 years and showing at least one high-risk feature (prior history of preeclampsia, multifetal pregnancies, diabetes, hypertension, kidney disease, autoimmune disease, maternal age over 35 years and elevated body mass index) for the development of preeclampsia when given a small dose of aspirin (60 to 150 mg/day) starting after 12 weeks of

gestation, do show a small but significant risk reduction in preeclampsia incidence, preterm birth, and intrauterine growth retardation. Aspirin receiving ladies with preeclampsia delivered overall higher average birth weight babies. This is achieved without significant increase in risk of placental abruption, postpartum hemorrhage, fetal intracranial hemorrhage or mean blood loss. Aspirin provided no significant benefit for prevention of perinatal death. Beginning aspirin for prevention of preeclampsia after 20 weeks of gestation or for women who have already gestational hypertension does not serve the purpose.

Rationale, Threshold and Goal for High Blood Pressure Treatment:

Due to serious paucity of data, discrepancies exist among various guidelines.

1. **Severe HT (SBP \geq 160 or DBP \geq 110 mm of Hg):** There is good and consistent data that treating BP does reduce maternal complications.

2. **Mild to moderate HT (SBP \geq 140 to 159 or DBP \geq 90 to 109 mm of Hg):** Meta-analysis of 49 randomized trials of treatment versus no treatment in pregnant ladies with either chronic or gestational HT showed no fetal benefit or harm. There was no significant reduction in perinatal mortality or frequency of

prematurity, preeclampsia, or abruptio placentae. The only consistent and most conspicuous benefit shown of treating HT was significant (40-60%) decreased incidence of severe HT (NNT 10) and the need for additional anti-HT drugs.

A trial comparing diastolic BP goals of 85 mm of Hg vs 100 mm of Hg in ladies with gestational or chronic HT showed no difference in primary composite endpoints (pregnancy loss or high-level neonatal care for more than 48 hours during the first 28 postnatal days) or secondary endpoints comprising serious maternal complications (death, stroke, eclampsia, blindness, uncontrolled HT, the use of inotropic agents, pulmonary edema, respiratory failure, myocardial ischemia or infarction, hepatic dysfunction, renal failure, and transfusion occurring up to 6 weeks postpartum). Like other trials, less-tight control was associated with a significantly higher frequency of severe maternal hypertension. A very reassuring finding was, there was no maternal or fetal harm with tight control.

Consensus is to treat BP if it is chronic HT as it lasts throughout the pregnancy. While gestational HT with this values may not be treated with medicines unless the lady has some target organ damage or symptoms because of HT.

HT in Pregnancy – Rest, Activity and salt Intake:

Well-controlled chronic HT: Continue moderate exercise in the absence of pregnancy complications. Restricted activity is disruptive for most women and leads to deconditioning, bone loss, and an increased risk of venous thromboembolism.

Preeclampsia in third trimester: Reduced activity (including bed rest) may improve uteroplacental blood flow and prevent exacerbation of HT, particularly if BP is not adequately controlled. There is no evidence that it significantly improves major maternal or fetal outcomes.

A normal diet without significant salt restriction is generally advised, as salt restriction may induce low intravascular volume.

Anti-Hypertensive Medicines Used During Pregnancy:

No antihypertensive medicine is categorized as “Class A” which means there is no medicine for which controlled human studies demonstrated no fetal risk. Most commonly used antihypertensive medicine in pregnancy, α -methyldopa is classified as “Class B”. Rest many medicines (labetalol, β -blockers, calcium channel blocker, and thiazide diuretics) are classified in “Class

C". ACEI, ARB and RAAS blocker drugs are "Class D" and are contraindicated because they have shown to cause oligohydramnios and neonatal anuria, growth abnormalities, skull hypoplasia, and even fetal death.

Anti-HT Drugs for Breastfeeding Mothers:

Principle is to select the medicine with the lowest transfer into human milk.

Beta-Blockers: Propranolol, metoprolol, and labetalol are less excreted into breast milk. None has been associated with adverse events in infants. Atenolol and acebutolol are relatively extensively excreted into breast milk. No large experience for carvedilol or bisoprolol exists.

Calcium Channel Blockers: Diltiazem, nifedipine, nicardipine, and verapamil are

less excreted into breast milk. They are compatible.

Angiotensin Converting Enzyme

Inhibitors: Transferred into milk at very low levels. Captopril/ Enalapril are compatible. Hemodynamic status of the infant should be taken into account when deciding. Hypotension, and sequelae such as oliguria and seizures are known.

Diuretics: Theoretically, diuretics may reduce milk volume.

Conclusions:

- Discrepancies do exist for threshold and target due to lack of data
- Maternal/fetal benefits vs harms of lowered BP and potential adverse effects of medicines to the fetus are the chief considerations

- Severely elevated BP level of $\geq 160/110$ mm of Hg must be treated without doubt, because treatment prevents stroke to mother

- Mild to moderately elevated BP levels of 140-160 and 90-110 mm Hg are grey zone. General consensus is - medicinal treatment is needed for:

- Chronic HT with BP $> 150/95$, as it would run through 9 months
- Early Gestational HT
- HT with Target Organ Damage (Be careful during 2nd trimester as there is fear of hypotension)
- Late Gestational HT with BP $> 160/110$. In this situation, benefits to mother/child not proven for lower threshold.
- M-dopa, Labetalol, NF CR – are the most preferred medicines.

Following table shows oral and injectable doses of various commonly used antihypertensive medicines for emergency as well as chronic use.

Drug	Starting dosage	Maximum dosage
Severe Hypertension^b		
Hydralazine ^c	5-10mg IV/IM every 30 min or infusion of 0.5-1 mg/h	10mg IV/IM every 30 min
Labetalol	5-20mg IV every 30 min or infusion of 1-2 mg/min	80mg IV every 30 min
Short-acting nifedipine	5-10mg PO every 30 min	10mg PO every 30 min
Mild to moderate hypertension		
Methyldopa	750mg PO loading dose, then 250-500mg PO bid	2000 mg/day in up to 4 doses
Labetalol	100-200 mg PO bid	1200 mg/day in up to 4 doses
Hydralazine	10mg PO bid	200 mg/day in up to 4 doses
Long-acting nifedipine	20-30mg PO od	120 mg/day in 1 dose



CIMS Learning Center



MANAGEMENT OF HEART FAILURE PATIENTS - THE NEED OF THE HOUR

May 28, 2017 (Sunday)

Course Directors : Dr. Milan Chag / Dr. Dhiren Shah / Dr. Ajay Naik / Dr. Chintan Sheth
Dr. Tejas V. Patel / Dr. Manan Desai

Venue : CIMS Auditorium

Program Overview:

Heart Failure Treatment is the need of hour. Day by day, heart failure patient's are increasing in daily practice. This program is intended to give case-based overview of treatment of any Heart Failure patients and the treatment modalities available.

Program Highlights:

- OPD based management of Heart Failure – When to refer for hospitalization
- New Drugs on the horizon for Heart Failure
- Devices available for Heart Failure Treatment
- Heart Transplant – It's a reality in India
- Chronic Management for Heart Failure patients
- Latest Trials in Medical Treatment for Heart Failure
- Latest in Surgical Treatment for Heart Failure

Registration Fees : 500/- (Non Refundable) | Spot Registration Fees : 1,000/- (Non Refundable)

Certificate of attendance will be given at the end of the course

REGISTER ONLINE Visit www.cims.org/clc for more courses

Online registration & payment on [www.cims.org /clc](http://www.cims.org/clc)

For any query, please email on : clc@cimshospital.org

For more details about course contact on:
+91-90990 66527, +91-90990 66528, +91-94268 80247



CIMs Learning Center



PROXIMAL FEMUR FRACTURES UPDATE

June 11, 2017 (Sunday)

Course Directors : Dr. Pranav Shah / Dr. Keyur Buch / Dr. Satish Patel / Dr. Rachit Sheth

Venue : CIMs Auditorium

Program Overview:

A variety of implant & treatment options are available for proximal femur fracture treatment (Hip fractures). This course is an opportunity to understand the philosophy, biomechanics and technique of each - including Angle blade plate, Ender's Nails & Primary Hip Arthroplasty. The national level, senior faculty (more than 15 experts) will share their years of experience with tips & tricks and provide a deeper insight in to this unsolved but common fracture.

Program Highlights:

Edited videos to highlight the techniques of

- ABP
- Enders Nails
- Primary THR
- Trochanteric Wiring
- Pearls & Pitfalls from various faculties regarding each implant system
- Interactive sessions & Interesting debates.

Registration Fees : 500/- (Non Refundable) | **Spot Registration Fees** : 1,000/- (Non Refundable)

Certificate of attendance will be given at the end of the course

REGISTER ONLINE Visit www.cims.org/clc for more courses

Online registration & payment on [www.cims.org /clc](http://www.cims.org/clc)

For any query, please email on : clc@cimshospital.org

For more details about course contact on:
+91-90990 66527, +91-90990 66528, +91-94268 80247

JIC 2018
Joint International Conference
January 5-7, 2018

14th Annual Scientific Symposium, 23rd Year of Academics

Organized by

GMERS Medical College,
Sola, Ahmedabad

Supported by

**REGISTRATION FEES - April 30, 2017**

For Delegate
₹ 3,000/- only

For MD Students
₹ 1,500/- only

**PLEASE NOTE THAT IT IS MANDATORY TO PROVIDE ALL
THE INFORMATION. PLEASE FILL IN CAPITAL LETTERS**

Full Name: _____
Qualification : _____ Speciality : _____
Resi. Address : _____
City: _____ Pin Code : _____ Phone (STD code) : _____
Mobile : _____ Email : _____

Cheque or DD's to be made A/C payee and in the name of '**CIMS Hospital Pvt. Ltd.**'

Kindly mail the cheque/DD to our office. All Cash Payments are to be made at 'CIMS Hospital, Ahmedabad' only.

Conference Secretariat: CIMS Hospital Nr. Shukan Mall,
Off Science City Road, Sola, Ahmedabad-380060

Phone : +91-79-3010 1059 / 1060

Fax : +91-79-2771 2770

Email : communication@cimshospital.org

www.jicindia.org

"JIC India" Application Available

**PAYMENT DETAILS**

₹ : _____

₹ in words : _____

DD/Cheque : _____ Date : ____ / ____ / ____

Bank : _____

Signature : _____



REGISTER ONLINE

Visit <http://www.jicindia.org/pay/> for more details



CIMS

CIMS HOSPITAL

The Ever Expanding New Medical Team at CIMS



Dr. Rajeev Harshe

MBBS, MD(ANAE.), DHA, FIP

Pain Management Specialist

Mobile : +91-9825252100

Email : rajeev.harshe@cimshospital.org



Dr. Uday Patel

MBBS, DMRD, FVIR

Interventional Radiologist

Mobile : +91-8087955435

Email : uday.patel@cimshospital.org

For appointment call on +91-9825066661, +91-79-30101008/1200

CIMS Hospital, Nr. Shukan Mall, Off Science City Road, Sola, Ahmedabad - 380060. Ph. : +91-79-2771 2771-72

Healthy Heart Registered under **RNI No. GUJENG/2008/28043**

Published on 5th of every month

Permitted to post at PSO, Ahmedabad-380002 on the 12th to 17th of every month under
Postal Registration No. **GAMC-1725/2015-2017** issued by SSP Ahmedabad valid upto 31st December, 2017
Licence to Post Without Prepayment No. **CPMG/GJ/97/2014-15** valid upto 31st December, 2017

If undelivered Please Return to :

CIMS Hospital, Nr. Shukan Mall,
Off Science City Road, Sola, Ahmedabad-380060.
Ph. : +91-79-2771 2771-72
Fax: +91-79-2771 2770
Mobile : +91-98250 66664, 98250 66668

Subscribe "Healthy Heart" : Get your "Healthy Heart", the information of the latest medical updates only ₹ 60/- for one year.
To subscribe pay ₹ 60/- in cash or cheque/DD at CIMS Hospital Pvt. Ltd. Nr. Shukan Mall, Off Science City Road, Sola, Ahmedabad-380060. Phone : +91-79-3010 1059 / 3010 1060. Cheque/DD should be in the name of : **"CIMS Hospital Pvt. Ltd."**
Please provide your **complete postal address with pincode, phone, mobile and email id** along with your subscription

*Care At Homes*SM
home health @ your doorstep

**Receive right healthcare
in the more relaxing environment
of your own home**

Nursing and Caregiver Services
Physiotherapy & Rehabilitation Services
Equipment Rental & Sale

**Personalized Professional Health Care at your home for
illness, injury or rehabilitation**

Email: info@careathomes.com **Web:** www.careathomes.com
 facebook.com/careathomes

24 x 7 Medical Helpline : +91-7069000000

**Post Discharge Care | Cancer Care
Geriatric Care | Paediatric Care
Maternity Care | Vaccination | Medical Supplies**



**JUST A SINGLE PHONE CALL
+91-90990 67988
TO TAKE CARE OF YOUR NEEDS**

CIMS Hospital : Regd Office: Plot No.67/1, Opp. Panchamrut Bungalows, Nr. Shukan Mall, Off Science City Road, Sola, Ahmedabad - 380060.
Ph. : +91-79-2771 2771-72 Fax: +91-79-2771 2770.

CIMS Hospital Pvt. Ltd. | CIN : U85110GJ2001PTC039962 | info@cims.org | www.cims.org

Printed, Published and Edited by Dr. Keyur Parikh on behalf of the CIMS Hospital

**Printed at Hari Om Printery, 15/1, Nagori Estate, Opp. E.S.I. Dispensary, Dudheshwar Road, Ahmedabad-380004.
Published from CIMS Hospital, Nr. Shukan Mall, Off Science City Road, Sola, Ahmedabad-380060.**